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THE REPORT IS ISSUED SUBJECT TO CONDITIONS MENTIONED OVERLEAF

“PLEASE ADDRESS ALL COVERS TO THE DIRECTOR GENERAL”



The Report is issued under the following conditions:

CONFIDENTIALITY: Strict Conﬁdentialit}B & r%réilr\ll%inseg H éﬁ%ﬁ?eractions with clients. The client must
not use the Industrial Technology Institute (ITI) name and / or data in any manner, which might cause harm
to the institute’s reputation and / or business. Under no circumstances is the name of the institute, to be
published either alone or in association with that of any other party without prior written approval from the
Director Genaral of the Institute.

TEST/CALIBRATION METHODS: In the absence of a specific request from the customer, I'TT will
adopt any appropriate national/international standard method for conducting the test/calibration. In the
absence/non accessibility of standard methods, ITI may adopt any other relevant published test/calibration
method or follow a method developed at I'TI.

TEST/CALIBRATION REPORT: 1. The report is issued for the information of the customer and shall
not be reproduced in total or in part without the prior written authority of the Director Genaral, ITI. Any
person or any party who alters or adds or deletes or interpolates any provisions or words or letters or
figures shall be liable to legal action. 2. The report is not a Certificate of Quality. It only applies to the item
of the specific product/equipment tested/calibrated or to the consignment/lot/batch from which a
representative sample has been drawn by ITI. The results shall not be used to indicate or imply that they are
applicable to other similar items. In addition such results must not be uscd to indicate or imply that ITI
approves, recommends or endorses the manufacturer, supplier or user of such product/equipment or that
ITI in any way guarantees the later performance of the product/equipment. 3. The report furnished by ITI
shall not be used in any advertising or sales promotion without the prior written authority of the Director
Genaral IT1. 4. The report is limited specifically to the item/s submitted unless otherwise mentioned. 5.
Conformities to a standard specifications may be mentioned as required by standard specification on
request by the customer. 6. The ITI will not offer any opinion/advise or recommendation with respect to
the suitability or otherwise of the item for any application or use. Interpretation of results and professional
opinion and recommendations if required should be requested by customer and will be provided for an
additional fee paid for by customer. 7. Under no circumstances does the I'TT accept any liability or loss or-
damage caused by misuse of the ITI report. Liability is limited to the fee charged in case of proven
negligence by the ITIL. :
COPIES OF REPORT: Only one copy of the report will be made available to the customer. Extra copies
if necessary could be requested by customer at the time if submission of job and will be provided on the
payment of an extra charge. Additional copies of the report endorsed by the Authorized signatory could be
made available at the request of the customer within a period of 01 year from the date of issue of report, on
a written request by the customer and on payment of an extra charge. No third party can obtain such a report
without written authorization from the customer to ITI.

QUERIES ON REPORT: Customer queries on reports will be entertained only up to a period of 01 year
from the date of issue of the report.

RETENTION OF TEST ITEMS: Perishable items will be destroyed immediately after testing, other
items after 01 month from the date of issue of the report.

RETURN OF TEST ITEMS: Test items will be returned to the customer at the sole discretion of the I'T1
only on a written request by the customer.

LOSS OR DAMAGE: While the ITI exercises every care in respect of work entrusted to the Institute by
customers, the Institute is not liable for any loss/damage howsoever caused to person/property, including
property entrusted by customer to the Institute whether such loss, damage or delay may have been caused
by reasons beyond the control of the Institute or otherwise.

LITIGATION: All costs associated with litigation or dispute for oral or written testimony or preparation
of same or for any other purpose related to work provided by the I'TI shall be paid by the customer. Such
costs include, but are not limited to hourly charges, travel and accommodation, mileage, counsel, legal fees
and all other expenses associated with the said litigation and dispute.

CHANGE OF CONDITIONS: ITI may at its sole discretion add to or amend the conditions of this report
at the time of issue of the report and such additions or amendments shall be binding on the customer.
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‘ Bﬁ@ ... Continuation Sheet

TEST REPORT

Report No. SS 2113330

Following information was given in the

j Customer : Test Item :
‘ Horana Minerals (Pvt) Ltd Tile Adhesive
‘ No. 05,Gonamadiththa Watte,
i Thalawa, )
Haltota. Service Requested :
; Customer’s letter dated 2021-10-07
‘ Description : Identification of Test Items:
One (01) test item Test item was labelled as ;
customer’s letter. Product Name : Hega
Sample : Polymer modified
) Tile Adhesive - Gray

Hega Brand Tile Adhesive — Grey
Marketed by : Horana Minerals (Pvt) Ltd
No. 05,Gonamadiththa Watte,
Thalawa,Haltota,
Sri Lanka.

Date of Receipt of Test Item :
2021-10-12

Test Dates : From  2021-11-10 to 2021-12-20
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Bt"l.a ... Continuation Sheet

Report No. SS 2113330

TEST RESULTS:
Test / Unit Test Method Results
1. Tensile Adhesion Strength / N/mm?* 0.7
2. Tensile Adhesion Strength after Water 0.9
Immersion / N/mm’ )
3. Tensile Adhesion Strength after Heat 06
Aging / N/mm?’ )
4. Open Time ;
Tensile Adhesion Strength / N/mm’ ISO 13007-2: 2010
5 (minutes) 0.7
10 (minutes) 0.7
20 (minutes) 0.5
5. Tensile Adhesion Strength after 0.6
Water immersion *' / N/mm’ )
6. Slip / mm 0.4
7. Compressive Strength (28 days) / N/mm? 1SO 13007- 4: 2013%*? 22.6
8. Flexural Strength (28 days) / N/mm° 7.3

Sample: Water ratio = 25 kg: 6/

Note: *'  Water for immersion was provided by the customer (Labelled as sea water)

*2 Compressive strength and flexural strength of given sample was determined
according to the test method 1SO 13007 - 4: 2013, Test method for grout (test
condition, temperature - 27 £ 2 °C, Humidity > 65)

Test was carried out by B.D.M. Chinthaka, Assistant Research Technologist.

....................

Authorized Signatory
CMN. Vitharana
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